MEHEHUISEH [etdnve 2004] ¥ Cinive Reduction[Cross Section C] b
Serial Mbr B ange: 10000000 THRLU 109339394 ()
an Ref |Clazs|Part Description Qt Comment Foolnote &
1 ar 27 BB7222| GASKET 1
38 857221 | BLAMKING PLATE, Water Take 01| 1
T— 1} 9 16 896373007 |STUD, [M10) 2
1] 12 296379 W SHER, (M10) 2
42 10 857229| SCREW, (M10 « Coarse & 40) 2
43 12 857230 WhASHER, (M10) 2
109, 11 44 11 296379002 WUT, (M10) 2
44 11 2E7223|NYLOC NUT, [M10) 2
s [1\‘] 45 16 886847 STUD. [M12) 1
~ 46 12 886846 | WASHER, 500 = 1.00 = .125) 2
| S 47 11 BBEE43| NYLOC MUT, [M12) 2
48 286528 EMGIME MOUMT PLATE 1
(1] 49 a5 886532 ENGIME MOUMT BEARING 1
= 53 43 287198 GEAR COUPLING 1
104 o P i 54 12 B87193 )"/ SHER, Gear Coupling 1
{ + - R = S| - 55 10 857212 |5ET SCREW, [M12 « 28] 1
N L] BE BE7202[WASHER PLATE T
é‘: 57 10 227210/ BOLT. [(M12 x 50) 1
75 A e TE 499 50 12 BE7257|WASHER, M12] 1
24 54 59 | 1100 ABEE25|EMD COVER 1
L &0 Kl 887181 | BEARING 2 1
g1 26 296504 | SEAL, [46 30 % 1) 1 2
%] 286852 | INTAKE BODY 1
54 2987182 BREATHER 1
g5 Kl 887180 BEARING 1 1
=1 11 B8EE35|NUT, (M30 « 1.50] 1
&7 13 286536 | LOCKIMNG wWaSHER 1 1
68 27 BREE31 | GASKET 1 2
] 43 287489 GEAR SET, (27/36) [1.33:1 Ratio) |1
g9 43 857484 | GEAR SET. [22/41](1.86:1 Ratia) |1
=] 43 857485 | GEAR SET, [23/40]1.73:1 Ratia) |1
3] 43 227486 GEAR SET, [24/39) [1.621 Ratio) |1
g9 43 287487 | GEAR SET, [25/38) [1.52:1 Ratio) |1
] 43 287488 GEAR SET. [26/37)(1.42:1 Ratio) |1
70 23 ABEE33| BEARING SLEEWE 1
71 26 886802 | SEAL, [2.250 « 1. 625 « 375) 1 2
7e 26 286539 | MECHAMICAL SEAL 1 3
73 18 286506 SPRING RETAIMER 1 3
74 18 287206 PIM, Split (M4 « 50) 1 3 -
E ] QOO SEAl CADDICD kil 2




